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TEST RESULTS:	
	Pass
	Fail
	

	Robot accepts the program.
	□
	□
	

	Robot's footprint does not exceed 25cm x 25cm
	□
	□
	

	

	
	
	

	Robot:
	
	
	

	1. Navigates to any ramp
	□
	□
	

	2. Travels up ramp
	□
	□
	

	
	
	
	




 (
Based upon the completion of the first phase of Construction and the results of the Component Test, this project is approved to continue for further development.
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